
Revision Date: 9 August 2024 
Revision Level: 8 
Internal Reference: RL-OP 
Page 1 of 29 

 
 

This document is considered uncontrolled when printed. 

 

 
OPERATIONAL PLAN 
 

 
Balmertown, Cochenour & McKenzie Island 
Drinking Water System 
 
Madsen Drinking Water System 
 
Red Lake Drinking Water System 
 
 
 
Revision 8 
 
  



Revision Date: 9 August 2024 
Revision Level: 8 
Internal Reference: RL-OP 
Page 2 of 29 

 
 

This document is considered uncontrolled when printed. 

 

Table of Contents 
 
 DWQMS Matrix ................................................................................................................... 3 

1 Quality Management System .............................................................................................. 5 
[...]
turbidity analyzers, two (2) treated water flow measuring devices (one at the CWTP, 
one at the BRPS) and two (2) treated water free chlorine residual analyzers for 
monitoring primary disinfection (one at the CWTP, one at the BRPS). 
 

 6.1.3.8 Process Waste Residuals Management 
 

Process wastewater generated from water treatment processes is managed at 
the Cochenour WTP. Sludge discharge, backwash wastewater and filter-to-waste 
wastewater are directed to the sludge holding tank (also referred to as the 
backwash surge tank or surge tank). Using a submersible pump, process 
wastewater is then transferred from the sludge holding tank to the thickening tank 
(also referred to as the backwash thickening tank, thickening tank or decant 
tank). Upon transfer, a flocculant (polymer) is added to condition the sludge for 
settling. After sludge has settled in the thickening tank, the supernatant is 
returned to Bruce Channel. Thickened sludge is periodically removed by pumping 
it to the sanitary sewer system. Alternatively, thickened sludge may be removed 
by pumping it to a truck for haulage and disposal at a designated disposal site. 

 
6.1.4 Distribution System Components 

 
6.1.4.1 Cochenour & McKenzie Island Water Distribution System 

 
 The Cochenour & McKenzie Island water distribution system is a standalone 
distribution system that consists of approximately 9.2 km of watermain and 33 
hydrants, with associated watermain and hydrant isolation valves. The most 
common watermain sizes consist of between 75 mm to 200 mm diameter piping. 
The system includes a submerged line that extends between Cochenour and 
McKenzie Island. 

 
6.1.4.2 Balmertown Water Distribution System 

 
 The Balmertown water distribution system is a standalone system that consists of 
approximately 8.8 km of watermain and 45 hydrants, with associated watermain 
and hydrant isolation valves. The system includes watermains made from ductile 
iron, cast iron, and asbestos-concrete materials; the majority of watermains 
consist of 150 mm or 200 mm diameter pipes. 
 

6.1.5 Process Flow Diagram 
 

A process flow diagram for the system is provided on the following page. 
 



Revision Date: 9 August 2024 
Revision Level: 8 
Internal Reference: RL-OP 
Page 11 of 29 

 
 

This document is considered uncontrolled when printed. 

 

 
 
 
 
 
 

Source water from Bruce 
Channel , Red Lake 

Raw Water Wet Well 
(Low Lift Pumping Station) 

aluminum sulphate 
(primary coagulant) 

Package Treatment Units 

clarifier filter flocculation 
tanks T 

Reservoir (Cochenour Water Treatment Plant) 

VTP 

Backwash and Wastewater 
Holding Tank Backwash and Wastewater 

Settling Tank 

SP 

Supernatant discharge to Red Lake 
(gravity drain system) 

SP 

Sludge disposal (pump to  
sanitary sewer or truck) 

gas chlorine 
(disinfectant) 

Balmertown, Cochenour & McKenzie Island Drinking Water System 
Process Flow Diagram 

drain drain desludge 

backwash 
wastewater 

high lift pumps (4) 

low lift 
(raw 

water) 
pumps 

LEGEND 
water lines (raw, process, treated) 
process wastewater lines 
chemical feed lines 

F 
T 
C 

flow meter 
turbidity analyzer 
free chlorine residual analyzer 

SP 

VTP vertical turbine pump 

submersible pump 

sodium carbonate 
(pre-treatment pH/ 

alkalinity adjustment) 

polymer 
(sludge treatment) 

Cochenour  & McKenzie Island 
Distribution System 

clarifier filter flocculation 
tanks T 

clarifier filter flocculation 
tanks T 

sodium carbonate 
(pH adjustment) 

filter-to-waste 

VTP VTP 

transfer pumps (2) 

VTP VTP VTP VTP VTP 

backwash pumps (2) 

VTP 

high lift pumps (4) 

VTP VTP VTP 

Balmertown 
Distribution System 

VTP VTP VTP 

polymer 
(flocculant) 

F 

backwash water 
F 

C 

F 

F 
C 

 
 Reservoir (Balmertown Reservoir Pumping Station) 

filtered w
ater 



Revision Date: 9 August 2024 
Revision Level: 8 
Internal Reference: RL-OP 
Page 12 of 29 

 
 

This document is considered uncontrolled when printed. 

 

6.2  Madsen Drinking Water System 
 
6.2.1  System Overview 

 
The Madsen Drinking Water System provides a potable water supply to the community of 
Madsen and is composed of a raw water pumping station, the Madsen Water Treatment 
Plant (MWTP, a Class III chemically-assisted conventional filtration water treatment plant 
having a rated capacity of 691 m3/day) and a water distribution system (a Class I system). 
The Madsen DWS is owned by the Corporation of the Municipality of Red Lake and 
Northern Waterworks Inc. serves as the accredited operating authority.   
 
The source water for the treatment process is drawn from a surface water source (Russett 
Lake) located within the Municipality. Potential pathogenic organisms are removed from 
the raw water by pre-oxidation, coagulation, flocculation, sedimentation, dual-media 
filtration, and disinfection processes. This multiple barrier approach helps to ensure 
consistently safe and clean drinking water. 
 
6.2.2  Source Water Characteristics and Event-Driven Fluctuations 

 
General characteristics for the source water supply are provided in the table below.  

 

 
Event-driven fluctuations in the source water and subsequent operational challenges are 
summarized as follows: 
 
(1) Reduced forms of iron and manganese present in the source water have historically 

been responsible for elevated treated water turbidity and colour, particularly in 
warmer water temperatures. The operational challenges posed by such fluctuations 
are minimized by using a preoxidation process (potassium permanganate). This 
process effectively oxidizes iron and manganese present in source water, and the 

Parameter1 Result Ranges                                                                                                                       
(January 1, 2011 – August 31, 2022) 

Turbidity (NTU) 0.29 - 2.07 

UV Transmittance (%) 50.3 – 65.1 

pH 6.4 - 7.6 

Alkalinity (mg/L as CaCO3) 27 - 38 

Iron Residual (mg/L) 0.01 - 0.16 

Manganese Residual (mg/L) 0.02 - 0.21  

E. Coli (MPN/100mL) <1 - 14 

Total Coliforms (MPN/100mL) <1 - >2420  
1. Turbidity, UV transmittance, pH, alkalinity, iron residual and manganese residual results 

are expressed as monthly averages. 



Revision Date: 9 August 2024 
Revision Level: 8 
Internal Reference: RL-OP 
Page 13 of 29 

 
 

This document is considered uncontrolled when printed. 

 

precipitated forms are removed by the downstream chemically assisted conventional 
filtration process. 

 
Changes in the concentrations of the reduced forms of iron and manganese in the 
source water may require slight adjustments to treatment (preoxidation) chemical 
dosages. 

 
(2) Seasonal changes in water temperature may impact treatment performance as it 

concerns chemically assisted filtration and disinfection processes. Higher water 
temperatures are also associated with increased biological activity in the source 
water, resulting in high turbidity, colour, micro-organism counts, and the potential for 
taste and odour problems.  

 
Generally, seasonal changes pose only minor operational challenges, and these 
challenges can be anticipated and may require adjustments to treatment processes 
or chemical dosages. 

 
(3) A limited number of potential pollution sources are known to affect Russett Lake. 

The area is influenced by some recreational activities and is susceptible to natural 
bacteriological contamination by wildlife. Mining and exploration activities adjacent 
to Russett Lake are also potential pollution sources. 

 
Monitoring processes (e.g., routine or additional regulatory sampling and water 
quality testing, continuous monitoring), control measures (including normal 
treatment barriers) and contingency plans are available to minimize the operational 
challenges posed by a source water contamination event.     

 
(4) Algal blooms in the source water pose a potential concern, whereby such events 

could interfere with treatment processes and associated toxins may pose a risk of 
treated water contamination.  
 
Monitoring processes, control measures and contingency plans are available to 
minimize the operational challenges posed by algal blooms.  

 
6.2.3  Treatment Processes 

 
6.2.3.1 Source Water Intake & Pumping 

 
Source water is obtained from Russett Lake. The intake structure is located 
approximately 30 m from the shoreline adjacent to the raw water pumping station. 
Water flows from the source and through the intake structure and 300 mm 
diameter HDPE intake pipe and is pumped directly from the raw water pumping 
station to the Madsen WTP. Water is transferred using two constant speed 
centrifugal raw water pumps via a 150 mm diameter HDPE transmission line.  

 
At the treatment facility, an oxidizing agent is added to the source water as it 
enters the dual baffled raw water reservoirs (with a total volume of 99 m3). Two 
constant speed centrifugal pumps are then used to transfer water from the raw 
water reservoirs directly to the treatment units. The transfer of raw water from 



Revision Date: 9 August 2024 
Revision Level: 8 
Internal Reference: RL-OP 
Page 14 of 29 

 
 

This document is considered uncontrolled when printed. 

 

Russett Lake to the raw water reservoirs occurs in response to the water level in 
the raw water reservoir, such that the flow of raw water stops when the water 
level in the reservoir reaches an upper set point.  

 
6.2.3.2 Coagulation, Flocculation and Sedimentation 

 
The two (2) package treatment units at the water treatment facility operate in 
parallel and each have a rated capacity of 345.6 m3/day. Each unit includes a 
three-chambered flocculation basin, a sedimentation basin (clarifier) equipped 
with upflow tube settlers, and a dual-media filter. A coagulant (polyaluminum 
chlorine) is added to and rapidly mixed with the incoming raw water upstream 
from the flocculation basins.  

 
The coagulated water solution then enters the flocculation basins of the 
respective treatment units, where gentle mixing promotes the formation of floc. A 
flocculant (polymer) is also added to the water at this stage of treatment to form 
larger and more stable floc aggregates. Process water then enters the 
sedimentation basin, where its velocity is reduced to allow for the separation and 
settling of floc. Supernatant then overflows into effluent launders and is directed 
to the filter unit. Settled floc (sludge) is automatically removed from the bottom of 
the sedimentation basin.  

 
6.2.3.3 Filtration 

 
Impurities that were not captured and settled as floc in the sedimentation basin 
are removed by passing water through a dual media filter composed of anthracite 
and silica sand. Filtered water passes through the filter under-drain system and is 
directed to the treated water storage reservoirs. The filters are periodically 
cleaned by using an air scour to agitate the entire media bed and reversing the 
flow of water through the filter using dedicated backwash pumps.  
 
6.2.3.4 Disinfection 
 
Sodium hypochlorite is used to achieve both primary and secondary disinfection 
at the Madsen Water Treatment Plant. Primary disinfection ensures that any 
potentially pathogenic organisms that remain after previous treatment processes 
are destroyed or inactivated.  
 
To achieve primary disinfection, sodium hypochlorite is applied to the filtrate 
upstream from the treated water storage reservoirs. Consistent disinfection is 
ensured by the continuous monitoring of the disinfectant residual in treated water 
leaving the facility.  
 
Secondary disinfection requirements are achieved by adding enough chlorine at 
the water treatment plant to maintain a free chlorine residual throughout the water 
distribution system. The purpose of this procedure is to prevent the growth of 
biofilm within the distribution system and to protect the water from re-
contamination as it flows through the community.  

 



Revision Date: 9 August 2024 
Revision Level: 8 
Internal Reference: RL-OP 
Page 15 of 29 

 
 

This document is considered uncontrolled when printed. 

 

6.2.3.5 pH Adjustment 
 

The primary coagulant used at the Madsen WTP reduces the pH of the water, 
and a pH/alkalinity adjustment chemical (sodium carbonate) is added to the 
filtrate as it is directed to the treated water storage reservoir. Increasing the pH of 
finished water at the facility helps to prevent corrosion in the water distribution 
system.  

 
6.2.3.6 Treated Water Storage and Delivery 

 
Following the application of disinfectant and pH adjustment chemicals, filtrate is 
directed to a two-cell underground baffled storage reservoir with a total volume of 
190 m3. Disinfected water is then held in the reservoir for enough time to achieve 
primary disinfection.  
 
Each cell includes a pump well, and a total of four (4) vertical turbine high lift 
pumps are available to transfer finished water from the reservoir to the Madsen 
water distribution system. The high lift pumps are equipped with variable 
frequency drive motor controllers to maintain pressure and supply in the 
distribution system. Operation of the high lift pumps is controlled by a pressure 
switch located on the distribution header inside the water treatment plant. 

 
6.2.3.7 Emergency Power and Instrumentation 

 
The Madsen WTP includes a standby diesel generator for supplying emergency 
power. 

 
The Madsen WTP includes a PLC complete with a SCADA system for process 
monitoring and control. Critical process instruments include one (1) raw water 
flow measuring device, one (1) raw water transfer flow measuring device, two (2) 
filtrate turbidity analyzers, one (1) treated water flow measuring device, and (1) 
one treated water free chlorine residual analyzer for monitoring primary 
disinfection. 

 
 6.2.3.8 Process Waste Residuals Management 

 
Process wastewater generated from water treatment processes is managed at 
the Madsen WTP. Sludge discharge, backwash wastewater, and rinse-to-waste 
wastewater are directed to the sludge holding tank (also referred to as the 
backwash surge tank or surge tank). Using a submersible pump, process 
wastewater is then transferred from the sludge holding tank to the thickening tank 
(also referred to as the backwash thickening tank, thickening tank, or decant 
tank). From the thickening tank, process wastewater is pumped directly to the 
Madsen sanitary sewer system.  

 



Revision Date: 9 August 2024 
Revision Level: 8 
Internal Reference: RL-OP 
Page 16 of 29 

 
 

This document is considered uncontrolled when printed. 

 

6.2.4 Distribution System Components 
 

The Madsen distribution system consists of approximately 2.6 km of watermain; the 
majority of watermains are 100 mm diameter HDPE pipes. The system is looped and 
includes 4 hydrants and associated watermain and hydrant isolation valves.  
 
6.2.5 Process Flow Diagram 

 
A process flow diagram for the system is provided on the following page. 

 



Revision Date: 9 August 2024 
Revision Level: 8 
Internal Reference: RL-OP 
Page 17 of 29 

 
 

This document is considered uncontrolled when printed. 

 

   

Source water from 
Russett Lake 

Low Lift (Raw Water) 
Pumping Station 

Raw Water 
Storage Reservoir 

polyaluminum 
chloride 

(coagulant)  

Package Treatment Units 

clarifier 

clarifier 

filter 

filter 

flocculation 
tanks 

polymer 
(flocculant) T 

T 

Chlorine Contact/Storage Reservoir 

VTP 
   

VTP 
   

 

F 

Backwash and Wastewater 
Holding Tank Backwash and Wastewater 

Settling Tank 

Madsen Water 
Distribution System 

flocculation 
tanks 

SP 
 

Discharge to 
sanitary sewer 

SP 
  

Sludge disposal 
(pump to truck) 

VTP    
VTP 
  

VTP 
  

VTP 
  

C 

sodium carbonate 
(pH adjustment) 

sodium hypochlorite 
(disinfectant) 

Madsen  Drinking Water System 
Process Flow Diagram 

potassium 
permanganate 

(oxidizing agent) 

SP 
  

filter-to-waste 

drain drain desludge 

backwash 
wastewater 

transfer pumps 

high lift 
pumps 

backwash 
pumps 

backwash water 

CP 

CP 
 

CP 

CP 

low lift 
pumps 

LEGEND 
water lines (raw, process, treated) 
process wastewater lines 
chemical feed lines 

F 
T 
C 

flow meter 
turbidity analyzer 
free chlorine residual analyzer 

CP 

SP 

VTP 

centrifugal pump 

vertical turbine pump 

submersible pump 

F 

F 

filtrate 



Revision Date: 9 August 2024 
Revision Level: 8 
Internal Reference: RL-OP 
Page 18 of 29 

 
 

This document is considered uncontrolled when printed. 

 

6.3  Red Lake Drinking Water System 
 
6.3.1  System Overview 

 
The Red Lake Drinking Water System provides a potable water supply to the community 
of Red Lake and is composed of the Red Lake Water Treatment Plant (RLWTP, a Class 
III chemically-assisted conventional filtration water treatment plant having a rated capacity 
of 6,048 m3/day), the Red Lake water tower and the Red Lake water distribution system (a 
Class I water distribution system). The Red Lake DWS is owned by the Corporation of the 
Municipality of Red Lake and Northern Waterworks Inc. serves as the accredited 
operating authority.   
 
The source water for the treatment process is drawn from a surface water source 
(Skookum Bay, Red Lake) located within the Municipality. Potential pathogenic organisms 
are removed from the raw water by coagulation, flocculation, sedimentation, dual-media 
filtration, and free chlorine disinfection processes. This multiple barrier approach helps to 
ensure consistently safe and clean drinking water.  
 
6.3.2  Source Water Characteristics and Event-Driven Fluctuations 

 
General characteristics for the source water supply are provided in the table below.  

 

 
Event-driven fluctuations in the source water and subsequent operational challenges are 
summarized as follows: 

 
(1) Seasonal changes in water temperature may impact treatment performance as it 

concerns chemically assisted filtration and disinfection processes. Higher water 
temperatures are also associated with increased biological activity in the source 
water, resulting in high turbidity, colour, micro-organism counts, and the potential for 
taste and odour problems.  

 
Generally, seasonal changes pose only minor operational challenges, and these 
challenges can be anticipated and may require adjustments to treatment processes 
or chemical dosages. 

Parameter1 Result Ranges                                                                                                            
(January 1, 2011 – August 31, 2022) 

Turbidity (NTU) 0.33 – 1.68 
UV Transmittance (%) 41.1 – 53.4 
pH 6.4 – 7.6 
Alkalinity (mg/L as CaCO3) 17 – 29 
E. Coli (MPN/100mL) <1 – 23 
Total Coliforms (MPN/100mL) <1 – 2420 
1. Turbidity, UV transmittance, pH and alkalinity results are expressed as monthly averages. 



Revision Date: 9 August 2024 
Revision Level: 8 
Internal Reference: RL-OP 
Page 19 of 29 

 
 

This document is considered uncontrolled when printed. 

 

 
(2) A limited number of potential pollution sources are known to affect Skookum Bay. 

The area is influenced by recreational activities and is susceptible to natural 
bacteriological contamination by wildlife.  
 
Monitoring processes (e.g., routine or additional regulatory sampling and water 
quality testing, continuous monitoring), control measures (including normal 
treatment barriers) and contingency plans are available to minimize the operational 
challenges posed by a source water contamination event.     

 
(3) Algal blooms in the source water pose a potential concern, whereby such events 

could interfere with treatment processes and associated toxins may pose a risk of 
treated water contamination. Monitoring processes, control measures and 
contingency plans are available to minimize the operational challenges posed by 
algal blooms.  
 

6.3.3  Treatment Processes 
 

6.3.3.1 Source Water Intake & Pumping 
 

The intake structure for the Red Lake Water Treatment Plant is located 
approximately 610 meters north/northwest of the building in Skookum Bay, Red 
Lake, at an approximate depth of 14 meters. Water flows by gravity from the 
source and through the intake structure and 400 mm diameter cast iron intake 
pipe into two (2) interconnected low lift (raw water) pump wells located at the 
treatment plant. Three vertical turbine low lift pumps are available to transfer 
water from the pump wells directly to the package treatment units. The required 
rate of flow is determined by community demand. 

 
6.3.3.2 Coagulation, Flocculation and Sedimentation 

 
The two (2) package treatment units at the water treatment facility operate in 
parallel and each have a rated capacity of 3,024 m3/day. Each unit includes a 
four-chambered flocculation basin, a sedimentation basin (clarifier) equipped with 
upflow tube settlers, and a dual-media filter. A coagulant (aluminum sulphate) 
and a pre-treatment alkalinity adjustment chemical (sodium carbonate) are added 
to and rapidly mixed with the incoming raw water upstream from the flocculation 
basins.  

 
The coagulated water solution then enters the flocculation basins of the 
respective treatment units, where gentle mixing promotes the formation of floc. A 
flocculant (polymer) is also added to the water at this stage of treatment to form 
larger and more stable floc aggregates. Process water then enters the 
sedimentation basin, where its velocity is reduced to allow for the separation and 
settling of floc. Supernatant then overflows into effluent launders and is directed 
to the filter unit. Settled floc (sludge) is automatically removed from the bottom of 
the sedimentation basin. 
 



Revision Date: 9 August 2024 
Revision Level: 8 
Internal Reference: RL-OP 
Page 20 of 29 

 
 

This document is considered uncontrolled when printed. 

 

6.3.3.3 Filtration 
 

Impurities that were not captured and settled as floc in the sedimentation basin 
are removed by passing water through a dual media filter composed of anthracite 
and silica sand. Filtered water passes through the filter under-drain system and is 
directed to the treated water storage reservoirs. The filters are periodically 
cleaned by using an air scour to agitate the entire media bed and reversing the 
flow of water through the filter.  

 
6.3.3.4 Disinfection 
 
Chlorine gas is used to achieve both primary and secondary disinfection at the 
Red Lake Water Treatment Plant. Primary disinfection ensures that any 
potentially pathogenic organisms that remain after previous treatment processes 
are destroyed or inactivated.  
 
To achieve primary disinfection, a super-chlorinated solution is applied to the 
filtrate upstream from the treated water storage reservoirs. Consistent disinfection 
is ensured by the continuous monitoring of the disinfectant residual in treated 
water leaving the facility.  
 
Secondary disinfection requirements are achieved by adding enough chlorine at 
the water treatment plant to maintain a free chlorine residual throughout the water 
distribution system. The purpose of this procedure is to prevent the growth of 
biofilm within the distribution system and to protect the water from re-
contamination as it flows through the community.  

 
6.3.3.5 pH Adjustment 

 
The primary coagulant used at the Red Lake WTP reduces the pH of the water, 
and a pH/alkalinity adjustment chemical (sodium carbonate) is added to the 
filtrate as it is directed to the treated water storage reservoir. The Red Lake 
Drinking Water System also adheres to a Corrosion Control Plan to control lead 
release is residential and non-residential plumbing, and the use of a pH/alkalinity 
adjustment chemical is required to ensure that finished water pH is consistently 
maintained between 7.6 and 8.0.  

 
6.3.3.6 Treated Water Storage and Delivery 

 
Following the application of disinfectant and pH adjustment chemicals, filtrate is 
directed to two (2) interconnected underground storage reservoirs with a total 
volume of 563 m3. Disinfected water is then held in the reservoir for enough time 
to achieve primary disinfection.  
 



Revision Date: 9 August 2024 
Revision Level: 8 
Internal Reference: RL-OP 
Page 21 of 29 

 
 

This document is considered uncontrolled when printed. 

 

Each reservoir includes a pump well, and a total of four (4) vertical turbine high lift 
pumps are available to transfer finished water from the reservoirs to the Red 
Lake water tower and distribution system. The operation of the high lift pumps 
and transfer to the water tower are controlled by a water level indicator at the 
tower. 
 
6.3.3.7 Emergency Power and Instrumentation 

 
The Red Lake WTP includes a standby diesel generator for supplying emergency 
power. 

 
The Red Lake WTP also includes a programmable logic controllers complete with 
SCADA system for process monitoring and control. Critical process instruments 
include one (1) raw water flow measuring device, two (2) filtrate turbidity 
analyzers, one (1) treated water flow measuring device, and one combination 
treated water pH and free chlorine residual analyzer for monitoring primary 
disinfection. 

 
 6.3.3.8 Process Waste Residuals Management 

 
Process wastewater generated from water treatment processes is managed at 
the Red Lake WTP. Sludge discharge, backwash wastewater and filter-to-waste 
wastewater are directed to the sludge holding tank (also referred to as the 
backwash surge tank or surge tank). Using a submersible pump, process 
wastewater is then transferred from the sludge holding tank to the thickening tank 
(also referred to as the backwash thickening tank, thickening tank or decant 
tank). Upon transfer, a flocculant (polymer) is added to condition the sludge for 
settling. After sludge has settled in the thickening tank, the supernatant is 
returned to Skookum Bay. Thickened sludge is periodically removed by pumping 
it to a truck for haulage and disposal at a designated disposal site. 

 
6.3.4 Distribution System Components 

 
Treated water enters the distribution system and is transferred to the Red Lake water 
tower. The tower has a total volume of 1,465 m3 and is used to regulate system pressure, 
in addition to providing a reserve volume of water for emergency situations.  
 
The Red Lake water distribution system consists of approximately 20.8 km of watermain 
and 122 hydrants, with associated watermain and hydrant isolation valves. The most 
common watermain materials consist of ductile iron, HDPE, and cast iron; the most 
common watermain sizes consist of between 150 mm to 250 mm diameter piping.  

 
6.3.5 Process Flow Diagram 

 
A process flow diagram for the system is provided on the following page. 

 
  



Revision Date: 9 August 2024 
Revision Level: 8 
Internal Reference: RL-OP 
Page 22 of 29 

 
 

This document is considered uncontrolled when printed. 

 

 
  

 
 
 
 
 
 
   

Source water from 
Skookum  Bay, Red Lake 

Low Lift Wet Well aluminum sulphate 
(coagulant) 

Package Treatment Units 

clarifier 

clarifier 

filter 

filter 

flocculation 
tanks 

polymer 
(flocculant) 

T 

T 

Storage Reservoir 

VTP VTP 

Backwash and Wastewater 
Holding Tank Backwash and Wastewater 

Settling Tank 

flocculation 
tanks 

SP 

Supernatant discharge 
to Red Lake 

SP 

Sludge disposal 
(pump to truck) 

VTP VTP 

C 

sodium carbonate 
(pH adjustment) 

gas chlorine 
(disinfectant) 

Red Lake Drinking Water System 
Process Flow Diagram 

SP 

rinse-to-waste 

drain drain desludge 

backwash 
wastewater 

high lift 
pumps 

backwash water 

low lift 
pumps 

LEGEND 
water lines (raw, process, treated) 
process wastewater lines 
chemical feed lines 

F 
T 
C 

flow meter 
turbidity analyzer 
free chlorine residual analyzer 

SP 

VTP vertical turbine pump 

submersible pump 

VTP 

F 

sodium carbonate 
(pre-treatment pH/ 

alkalinity adjustment) 

polymer 
(sludge treatment) 

 

Water Tower 

Red Lake 
Distribution 

System 

VTP  VTP 

F 

filtrate 



Revision Date: 9 August 2024 